MOTO-SKI
1968

PARTS CATALOGUE

MOTO-SKI LTEE/LTD
MOTO-SK| 1968
PARTS CATALOGUE
NO: 400791
AVRIL 72



FRONT SHAFT

CADET -CAPRI-ZEPHYR

PAGE 1 MOTO - SKI ‘8"




FRONT SHAFT

CADET-CAPRI-ZEPHYR

ITEMS | NUMBER DESCRIPTION CD | CP | ZE | GP | MS | [ITEMS | NUMBER DESCRIPTION CD [CP|ZE | GP | MS
1 040119 FRONI SHAFT 1 1 1 - 11 040120 STEEL CASE 2 ) 2 2
2 | 040115 FRONT SPROCKET STD ifl's |1 - 12 | 640063 "0" RING 1011 1
3 600002 BOLT t} x 28 x 7/8 4 4 4 18 13 660052 FRONT SHAFT BEARING 2 2 2 2
4 670050 NYLON BUSHING 2 2 2 - 14 040121 BEARING SPACER 2 2 2 2
5 610004 LOCK NUT # x 28 4 4 4 18 15 640064 o' RING 1 i 1 1
6 640050 KEY FRONT AXLE 1|11 1 16 | 600032 BOLT 5/16 x 24 x 1 # 616 |6 6
7 600106 ALLEN SCREW 2 2 2 - 17 610015 LOCK NUT 5/16 x 24 6 6 6 6
B 040112 LOCK COLLAR 2 2 2 - 18 040101 FRONT AXLE - - T 1
9 040109 IDLER WHEEL 2 2 2 - 19 040105 FRONT SPROCKET - - i b
10 040108 SPACER 2 2 2 - 20 040124 FLANGE S % _ 2

MOTO - SKI *‘@8" PAGE 2
A A e




REAR SHAFT

jeL 22 13L12 109 8 7 4 2 3 5 7 8 9 1011 12 22

-

14 15 16r 17

CADE T-CAPRI- ZEPHYR

12 114 25 24 23 3 24 25 10 11 13R12 22

14 26r17 18R

PAGE 3 MOTO - SKI ‘68"

OSNED ot ISR . c———n




REAR SHAFT

©_e Al
/ 5 \\r L\ 777
: — "R
\\ 0 /!". m.;“_ 0\ \
© o

MS-18

ITEMS | NUMBER DESCRIPTION CD | CP | ZE | GP | MS | | ITEMS | NUMBER DESCRIPTION CD (CP | ZE | GP
1 040122 REAR SHAFT 101 1 = 15 040009 RETAINER WASHER 2 |2 2
2 040110 REAR SPROCKET 1 hX 1 - 16R | 040033 R.H. SPRING 1 1 1
3 600002 BOLT 4 x 28 x 7/8 414 |4 18 16L | 040032 L.H. SPRING 1 L T
4 610004 LOCK NUT # x 28 4 | 4 |4 18 17 670051 LINK PLATE BUSHING 2 2 i
5 040112 LOCK COLLAR 2 2 |2 N 1BR | 040043 R.H. BRACKET 1 b 1
6 600106 ALLEN SCREW 212 2 - 18L | 040116 L.H. BRACKET l 1 1
7 670050 NYLON BUSHING 212 |2 = 19 | 040044 EYE BOLT 2 2 |2
8 040109 IDLER WHEEL 2122 - 20 | 600024 BOLT 3/4 x 24 x 2 3 2 2 2
9 040108 SPACER 2 2 |2 = 21 | 600022 BOLT 5/16 x 24 x 2 3 2 22
10 | 640055 RETAINING RING 2 2 |2 2 22 600021 BOLT 5/16 x 18 x 2 3 2 2 |2
11 | 660005 BEARING 2 2 2 2 23 | 040165 REAR AXLE - =] =
12 | 680001 GREASE FITTING 2 2 ]2 2 24 | 040105 REAR SPROCKET -|=1-
13R | 040125 R.H. LINK PLATE 1 1]1 1 25 | 040124 FLANGE - =1«
13L | 040125 L.H. LINK PLATE 1 4l 1 1 26R | 040036 R.H. SPRING o ==
14 | 610015 LOCK NUT 5/16 x 24 6 6 |6 6 26L | 040037 L.H. SPRING - = =

MOTO - SKI ‘68" PAGE 4




BOGGIES WHEELS

4

i

.

=3

6R

Lo oo

1
¢

ol
o

;(@ycl-iizm: ©—=p—-

ITENS | NUMBER DESCRIPTION CD | CP | ZE | GP | MS | |ITEMS | NUMBER DESCRIPTION CD |CP | ZE | GP [mS
1 |030033 | SHORT SUPPORT 3|3 |- - 9 | 660003 | BEARING 121212 12
1 | 030104 | SHORT SUPPORT = =3 - 10 | 030010| RUBBER WHEEL 4 |a|a 5
1 | 030117 | SHORT SUPPORT -|=1- 3 10 | 030010 RUBBER WHEEL 8 (6|8 8
2 | 030126 | WHEEL SUPPORT (LONG) 3 (3 |- - 11 | 030009 | INNER FLANGE 12|12 12 14
2 | 030106 | LONG SUPPORT -1-13 - 12 | 600152 | BOLT 10/32 x 3/4 72| 72| 72 78
2 | 030100 | WHEEL SUPPORT (LONG) o 2 13 | 620052 | WASHER 10/32 72| 72| 72 78
3 | 030014 | STEEL SHAFT 111 - || 14 |e10010| nNUT 10/32 72| 72| 72 78
3 | 030015 | CROSS SHAFT - =-|- 1 15 | 030115 | FRONT BOGGIE ASS'Y 1T = -
3 | 030013 | ALUMINIUM SHAFT 2|2 ]2 - 15 | 030108 | BOGGIE WHEEL ASS'Y = b= |1 =
3 | 030015 | CROSS SHAFT -1=1- 2 15 | 030107 | BOGGIE WHEEL ASS'Y 2lz |= -
4 |620010 | SIAR WASHER 5/16 6|6 |6 6 15 | 030108 | BOGGIE WHEEL ASS'Y - = |2 -
5 | 600033 | BOLT 5/16 x 24 x 3/4 6|6 |6 6 15 | 030116 | REAR BOGGIE ASS'Y = I=1= 2
6R | 030109 | R.H. SPRING 313 |~ -
6R | 030112 | R.H. SPRING = =3 3
6L | 030110 | L.H. SPRING 3|3 |- s
6L |030113| L.H. SPRING = =13 3
7 | 680001 | GREASE FITTING 12| 12| 12 12
8 | 030008 | OUTER FLANGE 12| 12| 12 12

PAGE S5 MOTO - SKI ‘68"




FRONT BOGGIE WHEELS MS - 18

14 13 11

19 21

ITEMS | NUMBER DESCRIPTION CD | CP | ZE | GP | MS | |ITEMS | NUMBER DESCRIPTION CD |CP|ZE | GP | MS
1 030117 SHORT SUPPORT -|=-1- 3 16 | 030100 RIGHT SUPPORT - |- |- 1
4 620010 STAR WASHER 5/16 = |i=] = 6 17 | 600159 BOLT % x 28 x 1 % -|= 1= 1
5 600033 BOLT 5/16 x 24 x 3/4 - = |- 6 18 | 030015 CROSS SHAFT - |=]= 1:
6R | 030112 R.H. SPRING -|= |- 3 19 | 030010 RUBBER WHEEL = |=|= 5
6L | 030113 L.H. SPRING = == 3 20 | 610004 LOCK NUT # x 28 - == 1
7 680001 GREASE FITTING - =-1= 12 21 | 660053 BEARING - = |- 1
8 030008 OUTER FLANGE === 12| 22 | 030118 ALUMINIUM SHAFT - |= |= 1
9 660003 BEARING e 12 23 | 030116 FRONT BOGGIE ASS'Y - = ]= 1
11 | 030009 INNER FLANGE w | 14
12 | 600152 BOLT 10/32 x 3/4 === 78
13 | 620052 WASHER 10/32 ~1=-1- 78
14 | 610010 NUT 10/32 = 1= = 78
15 | 030100 LEFI SUPPORT = |=-1- 1

NOTES
MOTO - SKI ‘68" PAGE 6




TRACK

ZEPHYR

ITEMS | NUMBER DESCRIPTION CD | CP | ZE | GP [ MS | |ITEMS | NUMBER DESCRIPTION CD |CP [ZE | GP | MS
1 |030102 | CLEAT 9= |- - 5 | 030105| TRACK ASS'Y o ! -
2 | 030004 | RIVETS NS RERQ'P 6 | 030120 | SHORT GLEAT sla|= 68
3 | 030001 | TRACK ASS'Y L= |= - 7 |030121| LONG CLEAT - = |- 34
4 |030119 | CLEAT - | 39|47 - 8 | 030140 | TRACK ASS'Y = |=1- 1
5 | 030001 | TRACK ASS'Y = | 1/]= =
NOTES
PAGE 7 MOTO - SKI ‘68"




STEERING CONTROL

15

ITEMS | NUMBER DESCRIPTION CD | CP | ZE | GP | MS | |ITEMS | NUMBER DESCRIPTION CD |CP|ZE |GP | MS
1 020122 SKI LEG 2|12 |2 2 10 | 610013 LOCK NUT 3/8 x 24 212 |2 2
2 640074 KEY 2122 2 11 | 020081 L.H. THREAD NUT Z:12 |2 2
3 020109 SPRING 2122 2 12 | 020128 SHORT ROD L |1 |1 1
4R | 020124 R.H. ARM L L |1 1 13 | 600040 BOLT 3/8 x 24 x 2 } 1|1 |1 1
4L | 020125 L.H. ARM 1 111l 1 14 | 020129 TIE ROD END SPACER 5|5 5 5
=3 680001 GREASE FITTING 212 ]2 2 15 | 610013 NUT 3/B x 24 2 |2 2 2
6 600160 BOLT 5/16 x 24 x 1 2 212 2 16 | 020130 LONG ROD 111 |31 i
7 620064 WASHER 21212 2
8 600161 BOLT 3/8 x 24 x 2 Tl L
9R | 020126 R.H. TIE ROD END 212 |2 2
9L | 020127 L.H. TIE ROD END 212 |2 2

MOTO - SKI ‘“&8” PAGE 8




SKI

RUNNER

ITEMS | NUMBER DESCRIPTION CD|CP | ZE | GP | M5 | [ITEMS | NUMBER DESCRIPTION CD |CP|ZE | GP
1 | 020104 | SKI RUNNER 222 8 | 020028 | SECOND LEAF SPRING 2 (2|2
2 | 020024 | SKI RUNNER SHOE 2 (2|2 9 |610013| rock NUT 3/8 x 24 6 |6 |6
3 | 020196 | STBEL BUSHING 222 10 | 020030 | SPRING COUPLER 2 |2 |2
4 | 640012 | CUTTER PIN 6|6 |6 11 | 020029 | THIRD LEAF SPRING 2 |2 |2
5 | 600019 | BOLT 3/8 x 24 x 1 & L4l 12z | 600020 | BOLT 3/8 x 24 x 3 % 2 |2 |2
6 |o020111| REBOUND LEAF SPRING 2|22 13 | 020034 | REAR CLEVIS PIN 2 2|2
7 | 020103 | MAIN LEA¥ SPRING 2|22 14 | 640057 | CLEVIS PIN 4 |4 | &
PAGE 9 MOTO - SKI ‘e8"




HANDLE BAR

ITEMS | NUMBER DESCRIPTION CD | CP | ZE | GP | MS | |ITEMS | NUMBER DESCRIPTION CD (CP | ZE |GP | MS
1 020100 HANDLE BAR 111 1 14 | 020117 THROTTLE CABLE 1011 1
2 020121 HANDLE BAR GRIP 2 2 2 2 15 020134 THROTTLE CABLE HOUSING 1 1 1 2§
3 600106 ALLEN SCREW 1112 1 16 | 020135 PRIMER BULB 1|1 ]2 1
4 600162 BOLT SPECIAL 10111 1 17 | 070077 NYLON GAS LINE 1|1 |12 1
5 610015 LOCK NUT 5/16 x 24 2122 2 18 | 640066 | CLIP 101 |1 1
6 600024 BOLT 5/16 x 24 x 3/4 1111 1 19 | 070078 VACUUM PIPE 1 CYLINDER o el I (1 1
7 670057 NYLON BUSHING 1 (1)1 i 20 | 640067 CLIP 1 |1 |1 1
8 670058 NYLON BUSHING 1 3 |4 1 21 | 020118 CABLE LOCK 1111 1
9 600040 BOLT 3/8 x 24 x 2 3 1|11 1 22 | 020138 SPRING SLEEVE 1|11 1
10 | 020127 L.H. TIE ROD END 21212 2
11 | 610013 LOCK NUT 3/8 x 24 1|11 1
12 020085 LEVER 2 2 2 2
13 | 630052 LEVER RIVET 21212 2

MOTO - SKI ‘68" PAGE 10




BRAKE

13

2

A=K

ITEMS | NUMBER DESCRIPTION CD [ CP | ZE | GP | MS || ITEMS | NUMBER DESCRIPTION CD | CP|ZE | GP | MS
1 |060042 | BRAKE Ass'y 1|11 9 | 020117| BRAKE CABLE 111 1
2 | 060211 | BRAKE SPRING 1|11 10 | 060265| BRAKE CABLE HOUSING 111 1
3 | 640054 | CLEVIS PIN 1/ fj 'l 2 11 | 020118| CABLE LoCK 1|1]2 1
4 | 640007 | CUTTER PIN 3/32 x 3/4 111 12 | 020138| SPRING SLEEVE 1|11 1
5 | 060026 | CLEVIS PIN Ll 2
6 | 060022 | SHOE & LINING 1]z T2
7 |o0s0264 | LINING 1|1 |1
8 [630004 | BRAKE RIVETS 3)3 |3

NOTES
PAGE - 11 MOTO - SKI ‘68"




ENGINE SUPPORT

ITEMS | NUMBER DESCRIPTION CD | CP | ZE | GP | MS | | ITEMS | NUMBER DESCRIPTION CD |CP|ZE |[GP | MS
1 050105 ENGINE BASE H 250 1= |- - 6 050009 ENGINE MOUNT BAR H 600 - H 438 - H 634 =12 ]2 -
1 050106 ENGINE BASE JLO 297 -l1]1 1 6 050113 ENGINE MOUNT BAR ALL EXCEPT H 600 - H 372
1 050151 ENGINE BASE H 300 CC =11 ]1 1 J 380 -]=]- 2
1 050108 ENGINE BASE H 372 CC =11 ]1 1 6 050134 ENGINE MOUNT BAR H 493 - H 634 = |=1- 2
! 050152 ENGINE BASE JLO 380 CC - |11 1 7 050011 RUBBER PAD 6 |a |4 4
1 050110 ENGINE BASE H 600 =111 1 8 670056 BUSHING 4 |4 |4 4
2 600156 BOLT 5/16 x 18 x 1 H 250 L e I = 9 050010 RUBBER BUSHING 4 L4 a4 4
2 |'600163 BOLT METRIC JLO 297 -4 |4 4 10 | 050012 WASHER ALL 6 |4 |4 4
2 600034 BOLT 3/8 x 16 x 1 H 300 - H 372 - H 600 -4 |4 4 11 | 620054 LOCK WASHER 3/8 JLO 297 - H 300 - 372 - 6000 4 |4 |4 4
2 600164 BOLT METRIC JLO 380 - |4 |a 4 12 | 010045 BOLT 7/16 x 20 x 1 3/4 & 7/16 x 20 x 2 4 (4 |4 4
3 620050 LOCK WASHER 5/16 H 250 b | = |- = 13 | 600019 BOLT 3/B x 24 x 1 % 2 |12 |2 2
3 620054 LOCK WASHER 3/8 JLO 297 - H 300 - 372 - 600 = | 4 | 4 4 13 | 600166 BOLT 3/8 x 24 x 2 } ALL 2 |2 |2 2
3 620065 LOCK PLATE JLO 380 -12 ]2 2 14 | 610024 NUT 7/16 x 20 4 (4 |4 4
4 050111 SPACER ALL 1)1 |1 1 15 | 610013 LOCK NUT 3/B x 24 4 |4 |4 4
5 050004 WASHER 3/8 4 |4 |4 4
6 050007 ENGINE BLADE,MOUNT BAR J 295 - H 300 -

H 317 - H 340 — S 340 - J 340 - H 372 -
J 380 2 12 |2 -
MOTO - SKI ‘68" PAGE 12




MUFFLER

ITEMS |NUMBER DESCRIPTION CD | CP | ZE | GP | WS | | ITEMS | NUMBER DESCRIPTION CD |CP | ZE |[GP | MS
1 100102 MUFFLER ALL EXC. H 372 - J 380 1|1 1 5 100106 ADAPTOR H 600 -2 |2 2
1 100103 MUFFLER H 372 - J 380 =11 |1 6 600054 BOLT 5/16 x 24 x 1 ALL 2 |2 |2 2
3 620012 WASHER 5/16 ALL 4[4 |4 7 610015 LOCK NUT 5/16 x 24 2 12 |2 2
4 100104 FLEXIBLE PIPE ALL EXC. H 600 R I S 8 640090 CLAMP 1 7/8 ALL EXC. H 43B - 500 - 600 - 634 1 111 1
4 100104 FLEXIBLE PIPE ALL =12 ]2 8 640090 CLAMP H 600 - ]2 |2 2
5 100106 ADAPTOR H 250 -300 1 /1)1
5 100107 ADAPTOR J 297 =t1]1
5 100108 ADAPTOR H 372 =(1]1
5 100109 ADAPTOR JLO 380 L A i

NOTES
PAGE 13 MOTO - SKI ‘68"




ENGINE CLUTCH PULLEY

ITEMS | NUMBER DESCRIPTION CD | CP | ZE | GP | MS | | ITEMS | NUMBER DESCRIPTION CD |CP | ZE |GP | NS
1 060254 INNER PULLEY H 250 1| -] = - 8 600028 BOLT =11 |1 1
L 060255 INNER PULLEY J 297 -|l1]1 1 9 600048 BOLT 4 |4 |4 4
1 060256 INNER PULLEY H 300 -372 -600- J 3B0 -l1]1 1 10 | 060061 BUSHING 7 A 4
2 670053 IDLER BUSHING 1111 1 11 | 060065 WEIGHT H 250 - 300 J 297 4 |6 |4 4
2 670060 IDLER BUSHING =|l1]1 1 11 | 060262 WEIGHT H 372 - 600 J 380 4 16 |a 4
3 060055 SPRING SEAT 1{1]1 1 12 | 610016 NUT % x 28 SPECIAL 6 |4 |4 4
4 060059 SPRING 1l1]1 1 13 | 600154 THUMB SCREW 101|121 1
5 060050 OUTER PULLEY 1|11 1 14 | 630006 RIVETS 313 |3 3
6 060093 GOVERNOR H 250 - 300 - 317 -J 295 - 297 1|11 1 15 | 060317 HINGE 1111 1
6 060260 GOVERNOR H 372 - 600 - J 380 -l1]1 1 16 | 060315 CLUTCH COVER 1|1 |1 1
7 060062 LOCK WASHER 1|11 1
8 600165 BOLT 3 x 20 x 5 % 1| -]~ -

8 | 600030 BOLT -11]1 1
MOTO - SKI ‘8" PAGE 14




DRIVEN PULLEY WITH PIN

13

NUMBER DESCRIPTION CD|CP | ZE | GP | MS | [ITEMS | NUMBER DESCRIPTION CD | CP | ZE | GP
660005 BEARING 2 |=-1]=- - 9 060205 SPRING L | |-
060075 SPACER L - - = 10 060204 SPRING COVER 1 - -
640069 'o" RING 1 = 1= - 11 640006 CUTTER PIN 3/16 x 1 % L Ji=.|=
060216 CHAIN TENSIONER 1 = | = 12 060166 WASHER 1 = | =
060046 INNER PULLEY 1 i e = 13 | 600034 BOLT 3/8 x 16 x 1 1 = |'=
700050 DRIVE BELT 1 -|1= = 14 620054 LOCK WASHER 3/8 1 = |=
060207 OUTER PULLEY 1] =]= = 15 060234 CHAIN TENSIONER ASS'Y 1 - =
670052 BRASS BUSHING 2l = |- - 16 | 060221 DRIVE PULLEY ASS'Y 1 =-|=

PAGE 15 MOTO - SKI ‘68"




DRIVEN PULLEY WITH CAM

ITEMS |NUMBER DESCRIPTION Ccb | cP GP | MS | | ITEMS | NUMBER DESCRIPTION CD |CP | ZE |GP | MS
1 660005 BEARING -2 2 11 | 060078 NYLON BLOCK -13]|3 '3
2 060075 SPACER -|1 1 12 | 640070 PIN = e 1
3 640069 "0" RING -11 5 13 | 060166 WASHER - |1 1]1 1
4 060216 CHAIN TENSIONER -1 il 14 | 600034 | BOLT 3/8 x 16 x 1 =|1]1 1
5 060066 INNER PULLEY -1 1 15 | 620067 STAR WASHER 3/8 =11 1
6 700027 DRIVE BELT - |1 1 16 060234 CHAIN TENSIONER ASS'Y = |lL]1 1
7 670052 BRASS BUSHING -1 2 2 17 | 060235 CAM CLUTCH KIT -|1]1 I
8 060069 OUTER PULLEY -1 1 18 | 060046 DRIVEN PULLEY ASS'Y - |11 1
9 060074 SPRING -1 1 19 | 060072|  CAM RIVET -6 1|6 6
10 | 060231 | OUTER CAM -1 1

MOTO - SKI ‘68" PAGE 16




CHAIN CASE

ITEMS | NUMBER DESCRIPTION CD [CP | ZE | GP [ MS | |ITEMS | NUMBER DESCRIPTION CD | CP|ZE |GP | MS
1 060238 CHAIN CASE PLUG 1111 10 | 620001 LOCK WASHER & 1|11 T
2 060239 CHAIN CASE COVER 111 11 | 620058 FLAT WASHER % 1|1 |1 1
3 640006 CUTTER PIN 3/16 x 1 % 1|11 12 | 060246 CHAIN SPROCKET 30T 1 )12 =
3 610060 LOCK NUT 1|11 12 | 060247 CHAIN SPROCKET 25T - == 1
4 620057 FLAT WASHER 1)1 |1 13 | 060248 FLANGE 1|11 1
5 060301 CHAIN 1|11 14 | 060249 GROMMET 111 i
5 060241 CHAIN -1=-1- 16 | 060250 | CHAIN CASE ASS'Y 1|11 1
6 060242 CHAIN SPROCKET 10T iz 16 | 060251 CHAIN CASE ASS'Y === 1
6 060243 CHAIN SPROCKET 11T 1l1 |1 17 | 600035 HOOD SCREW % x 20 x 3/4 1|1 |1 1
6 060244 CHAIN SPROCKET 13T 1|11 18 | 060040 CLAMP CASE 1|11 1
6 060245 CHAIN SPROCKET 15T 1l1]1
7 610025 NUT 1l1]1
8 600036 BOLT % x 20 x 1 3/4 R
9 600150 BOLT 4 x 28 x 3/4 1|11

PAGE 17 MOTO - SKI ‘68"




HOOD

ITEMS | NUMBER DESCRIPTION CD |CP | ZE | GP | MS || ITEMS | NUMBER DESCRIPTION CD |CP|ZE |GP |MS
1 090114 HOOD 111 1 1 13 | 600155 METAL SCREW 5 5|5 5
2 090115 LOWER MOULDING 1] 4]l i3 14 | 690055 SWITCH STD. 1 ||l 1 L
3 630008 RIVETS 4 | 4 4 4 14 | 690056 SWITCH ELECTRIC - |1 1]1 T
4 090116 HOOD CATCH 2 212 2 15 | 630005 RIVETS 8 |8 |8 8
5 090117 DECAL CADET 2] =)= - 16 090110 GRILL 2 1212 2
5 090107 DECAL CAPRI -1 2]~ - 17 | 620063 WASHER 4 14 |4 4
5 090249 DECAL ZEPHYR - = 2 - 18 | 640060 RETAINER FOR SEAL BEAM 2 2|2 2
5 090118 DECAL Ms 18 - =1]= 2 19 600158 SCREW 4 4 |4 4
6 090119 HOOD DECAL SET 1L 1 1 1 20 | 0%0127 GAS PIPE RING L I3 1
7 600167 SCREW 2 2 2 2 21 | 690057 SEALED BEAM 4415 1|k 1 1
8 090120 CHROME CLIP 2 2 2 2 22 | 090135 RUBBER MOULDING Y 1h 1 1
9 610056 JACK NUT 2142 2 2 23 | 090124 HEAD LAMP RING 1% 1 1
10 090104 WINDSHIELD 1 fjid 1 1 24 | 600157 SCREW 3 |'s 3 3
11 090103 CHROMED MOULDING 1L 1 1 25 | 620062 WASHER 3/16 3 313 3
12 090105 WHITE MOULDING Lijil L I

MOTO - SKI ‘68" PAGE 18




SEAT

NUMBER DESCRIPTION NUMBER

080108 SEAT CADET 080140 BACK REST
080110 SEAT CAPRI 080117 BACK REST
080111 SEAT ZEPHYR 080118 BACK REST COVER
080112 SEAT MS 1B 080119 BACK REST COVER
080113 SEAT COVER 080120 BACK REST COVER
080114 SEAT COVER 640073 SNAP TONG
080115 SEAT COVER 600035 BOLT

080116 BACK REST

PAGE 1 9 L3 ‘68"




BODY

ITEMS | NUMBER DESCRIPTION CD | CP | ZE | GP | M5 | [ITEMS | NUMBER DESCRIPTION CD [CP|ZE [GP | MS
1 010222 BODY CADET-CAPRI i 1. - 18 070051 GAS TANK ADAPTOR = i, 1 1 1
1 010223 BODY ZEPHYR -|=-1]1 19 090102 GAS CAP 1 1 (1 1
1 010224 BODY MS-1B - == 20 080159 TOOL BOX i il 1 *
2 010263 RUBBER FOOT REST SET 1 1 1 20 080132 TOOL BOX - - |- 1
3 010225 CHROME HANDLE 2 2 2 21 080012 REINFORCING PLATE 2 2 2 2
4 620050 LOCK WASHER 5 / 16 4 4 4 22 630010 RIVETS 6 6 6 6
5 600031 BOLT 4 4 4 23 640071 SNAP 1 1 1 1
6 010245 BUMPER END 2 2 2 24 080160 TAIL LAMP FRAME 1 i\ b 1
7 600039 SCREW 7 2 2 25 690054 TAIL LAMP BULB s 1 1 1
8 600038 BOLT 4 |4 |4 26 630005 RIVETS 2 2 2 2
9 010226 FRONT BUMPER 1 1 1 27 080161 TAIL LAMP LENS 1 hE 1 1
10 600049 SPECIAL BOLT 2 2 2 28 080162 TAIL LAMP ASS'Y 1 1 1 1
11 630053 RIVETS b 2 2 29 080163 MOULDING 2 2 2 -
12 640062 RUBBER STOP 2 2 2 29 080164 MOULDING - - | = 2
13 610004 LOCK NUT # x 28 1 1 1 30 640072 EYELET 4 4 4 4
15 010227 PULLEY SUPPORT 1 1 1
16 070077 NYLON GAS LINE 1 1 1
17 640067 CLIP 1 1 4

MOTO - SKI ‘68" PAGE 20




STANDARD WIRING

LIGHTS

RESISTOR

SAFETY-LIGHT

ITEMS | NUMBER DESCRIPTION CD | CP | ZE | GP | MS | |ITEMS | NUMBER DESCRIPTION CD | CP | ZE | GP | MS
1 | 690055 | SWITCH 1|11 1 || 5 |110063| RESISTANCE COLLAR 111 1
2 | 110050 | WIRING ASS'Y % [ 11 1 || 6 |110064| RESISTANGE BRACKET 2 |22 2
3 690061 RESISTANCE b | 1 1 i
4 |es0062 | sarETY swrrch 1|11 1
NOTES
PAGE 21

MOTO - SKI *é&8"




ELECTRIC WIRING

GROUND
STARTER
|
ITEMS | NUMBER DESCRIPTION CD | CP | ZE | GP | MS | |ITEMS | NUMBER DESCRIPTION CD |CP|ZE | GP | MS
1 | 690056 SWITCH -]11]1 1 8 110071 POSITIVE CABLE -=-1- 1
2 110053 WIRING ASS'Y -l1]1 1 8 110070 POSITIVE CABLE -l1]1 -
3 690031 | BATTERY -1 1 9 110074 GROUND CABLE -]=-1= 1
4 110055 BATTERY BOX -l1]1 1 9 110061 GROUND CABLE -1101 -
5 110056 BATTERY BOX COVER -l1]1 1
6 110057 BOX SIRAP -l1]1 -
7 600036 BOLT % x 20 x 1 3/4 -l1]1 -
NOTES
MOTO - SKI ‘68" PAGE 22




